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Parts Breakdown 9501B

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 911136-9 P.H. SCREW M4X20, N9501B  4
 2 156050-4 GEAR HOUSING, N9501B  1
 3 211088-7 BALL BEARING 6000DDW, 9005B  1
 4 911216-1 P.H. SCREW M5X14, N9501B  2
 5 285604-1 BEARING RETAINER, N9501B  1
 6 241509-5 FAN 60, 9501N  1
 7 518819-8 ARMATURE, N9501B  1
 8 911596-5 P.H. SCREW M4X70, 6922NB  2
 9 593131-7 FIELD, N9501B  1
 10 153576-7 MOTOR HOUSING CPL.,9503BH  1
 10   159283-0   MOTOR HOUSING, N9501B  1
 13 414211-5 SWITCH HOLDER, N9510B  1
 14 681614-0 INS. WASHER, 9031  1
 15 263002-9 RUBBER PIN 4, HR2400  1
 16 210025-8 BALL BEARING 627LLB, 4324  1
 16   211026-9   B. BEARING 627LLB, N9514B  1
 17 415312-2 SWITCH LEVER, N9501B  1
 18 191938-1 CARBON BRUSH 408 SET, 3901  1
 18 195008-8 CARBON BRUSH SET CB-408, KP0800K  1
 19   643550-8   BRUSH CAP , 9031  2
 21 687001-1 STRAIN RELIEF, 6013BR  1
 22 911123-8 P.H. SCREW M4X14, N9501B  2
 23 911006-2 P.H. SCREW M3X8, 6233DWAE  1
 24 911111-5 P.H. SCREW M4X10, LS1011  2
 25 687637-6 SET PLATE, N9501B  1
 26 651460-5 SWITCH (AC/DC), N9501B  1
 27 911133-5 P.H. SCREW M4X18, N9501B  2
 28 682502-4 CORD GUARD 8-85, HP2010N  1
 29 856879-5 NAME PLATE, 9501B  1
 31 414553-7 REAR COVER, N9501B  1
 32 664013-1 CORD (2X18X8 SJT), N9501B  1
 33 911188-0 P.H. SCREW M4X60, N9501B  2
 35 221229-7 SPIRAL B. GEAR, N9501B  1
 36 254002-0 WOODRUFF KEY 3, 9217SPC  1
 37 961006-2 RETAINING RING S-10, N9501B  1
 38 221232-8 SPIRAL B. GEAR, N9501B  1
 39 911121-2 P.H. SCREW M4X14, 9217SPC  3
 40 285616-4 BEARING RETAINER, N9501B  1
 41 211129-9 BALL BEARING 6201DDW, N9501B  1
 42 253055-6 F. WASHER 12, N9514B  1
 44 254002-0 WOODRUFF KEY 3, 9217SPC  1
 45 322423-5 SPINDLE, N9501B  1
 47 312629-3 HOUSING W/O BEARING, N9501B  1
 48 911121-2 P.H. SCREW M4X14, 9217SPC  4
 49 342554-4 4 WHEEL COVER, N9514B  1
 50 911221-8 P.H. SCREW M5X16, JR3000V  3
 51 224291-1 INNER FLANGE, N9501B  1
 51 224376-3 INNER FLANGE 35,N9501B  1
 52   224545-6   LOCK NUT 10-35, N9501B  1
 52 224567-6 LOCK NUT, 9501B  1
 52   224573-1   LOCK NUT 10-35, 9553NB  1
 400   782401-1   LOCK NUT WRENCH, N9514B  1
 401 794043-9 DEPRESS CENTER WHEEL, 9501BZ  1
 402 781007-290A N/A  1
 905 231223-1 COMP. SPRING 6, N9514B  1
 907 152490-4 GRIP 36, 9227C  1
 911 164329-9 GRIP HOLDER, N9514B  1
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